
    

   
  

   

  
  

     

       

  
   

     

      

         

                     
     

                

       

 
 

       

   

  
  
 

      

  
 
 

  

                
              

          

 
 

 

 

  
              

                
              

                  
                    

                      
                     

Permit Fact Sheet 
General Information 
Permit Number WI-0032026-10-0 

Permittee Name 
and Address 

Delafield Hartland Water Pollution Control Commission 

416 Butler Drive, Delafield, WI 53018-1871 

Permitted Facility 
Name and Address 

Delafield Hartland Water Pollution Control Commission 

416 Butler Drive Delafield, WI 53018-1871 
[...]
	Final Chloride Report: Submit the final chloride report documenting the source reduction activities for the current permit term and the success in maintaining chloride effluent concentrations. The report shall: Summarize chloride source reduction measures that have been implemented during the current permit term; Include an assessment of which source reduction measures appear to have been effective or ineffective. Evaluate any needed changes to the pollutant reduction strategy accordingly; Include an analys
	09/30/2030 


	5.1.1 Explanation of Schedule 
	5.1.1 Explanation of Schedule 
	Delafield-Hartland WPCC was previously granted a chloride variance to the calculated water quality standard. Water Quality Based Effluent Limit calculations for issuance 09 used updated stream flow information for the receiving water, and determined there was no longer any reasonable potential for the facility to exceed the calculated limits. As such, the numeric chloride effluent limitation was replaced with a narrative standard that requires maintenance of chloride levels at or below current concentration
	Chloride levels have increased since the previous permit term, but remain lower than calculated WQBELs, so the narrative criteria has been kept in the permit without the addition of numeric effluent limits. An increased loading of chloride beyond current chloride effluent concentrations may result in the imposition of a water quality-based effluent limitation for chloride and a demonstration and review under chapter NR 207. Delafield-Hartland WPCC must continue to maintain effluent quality at or below the c


	5.2 PFOS/PFOA Minimization Plan Determination of Need 
	5.2 PFOS/PFOA Minimization Plan Determination of Need 
	Required Action 
	Required Action 
	Required Action 
	Due Date 

	Report on Effluent Discharge: Submit a report on effluent PFOS and PFOA concentrations and include an analysis of trends in monthly and annual average PFOS and PFOA concentrations. This analysis should also include a comparison to the applicable narrative standard in s. NR 102.04(8)(d), 
	Report on Effluent Discharge: Submit a report on effluent PFOS and PFOA concentrations and include an analysis of trends in monthly and annual average PFOS and PFOA concentrations. This analysis should also include a comparison to the applicable narrative standard in s. NR 102.04(8)(d), 
	03/31/2027 

	Wis. Adm. Code. This report shall include all additional PFOS and PFOA data that may be collected including any influent, intake, in-plant, collection system sampling, and blank sample results. 
	Wis. Adm. Code. This report shall include all additional PFOS and PFOA data that may be collected including any influent, intake, in-plant, collection system sampling, and blank sample results. 

	Report on Effluent Discharge and Evaluation of Need: Submit a final report on effluent PFOS and PFOA concentrations and include an analysis of trends in monthly and annual average PFOS and PFOA concentrations of data collected over the last 24 months. The report shall also provide a comparison on the likelihood of the facility needing to develop a PFOS/PFOA minimization plan. This report shall include all additional PFOS and PFOA data that may be collected including any influent, intake, in-plant, collectio
	Report on Effluent Discharge and Evaluation of Need: Submit a final report on effluent PFOS and PFOA concentrations and include an analysis of trends in monthly and annual average PFOS and PFOA concentrations of data collected over the last 24 months. The report shall also provide a comparison on the likelihood of the facility needing to develop a PFOS/PFOA minimization plan. This report shall include all additional PFOS and PFOA data that may be collected including any influent, intake, in-plant, collectio
	03/31/2028 


	5.2.1 Explanation of Schedule 
	5.2.1 Explanation of Schedule 
	As stated above, ch. NR 106 Subchapter VIII – Permit Requirements for PFOS and PFOA Dischargers became effective on August 1, 2022. Section NR 106.98, Wis. Adm. Code, specifies steps to generate data in order to determine the need for reducing PFOS and PFOA in the discharge. Data generated per the effluent monitoring requirements will be used to determine the need for developing a PFOS/PFOA minimization plan. As part of the schedule, the permittee is required to submit two annual Reports on Effluent Dischar
	If the Department determines that a minimization plan is needed, the permit will be modified or revoked/reissued to include additional requirements. 



	Attachments 
	Attachments 
	Water Quality-Based Effluent Limitations for Delafield Hartfield Water Pollution Control Commission, WPDES Permit No. WI-0032026-10, February 02, 2026 
	Justification Of Any Waivers From Permit Application Requirements 
	No waivers requested or granted as part of this permit reissuance. 
	Prepared By: Amanda Perdzock, Wastewater Specialist Date: January 21, 2026 
	State of Wisconsin
	CORRESPONDENCE/MEMORANDUM 
	CORRESPONDENCE/MEMORANDUM 
	DATE: 
	DATE: 
	DATE: 
	05/14/2025 – updated 02/05/2026 for BOD5 mass limit 

	TO: 
	TO: 
	Amanda Perdzock – WY/3 

	FROM: 
	FROM: 
	Nicole Krueger – SER 

	SUBJECT: 
	SUBJECT: 
	Water Quality-Based Effluent Limitations for Delafield Hartfield Water Pollution Control Commission WPDES Permit No. WI-0032026-10 


	This is in response to your request for an evaluation of the need for water quality-based effluent limitations (WQBELs) using chapters NR 102, 104, 105, 106, 207, 210, 212, and 217 of the Wisconsin Administrative Code (where applicable) for the discharge from Delafield Hartland in Waukesha County. This municipal wastewater treatment facility (WWTF) discharges to the Bark River, located in the Bark River Watershed in the Lower Rock River Basin. This discharge is included in the Rock River Total Maximum Daily
	Base001: 
	d on our review, the following recommendations are made on a chemical-specific basis at Outfall 

	Parameter Daily Maximum Daily Minimum Weekly Average Monthly Average Footnotes Flow Rate 1,2 BOD5 November – April May – October 12 mg/L 302 lbs/day 7.0 mg/L 189 lbs/day 12 mg/L 7.0 mg/L 3 TSS November – April May – October 14 mg/L 10 mg/L 14 mg/L 10 mg/L 1,3,4 pH 9.0 s.u. 6.0 s.u. 1 Dissolved Oxygen 7.0 mg/L 1 Ammonia Nitrogen April May – September October November – March 29 mg/L 29 mg/L 4.9 mg/L 3.6 mg/L 6.9 mg/L 11.4 mg/L 2.2 mg/L 2.1 mg/L 3.2 mg/L 5.2 mg/L 1 Bacteria 5 E. coli 126#/100 mL geometric mea
	1. 
	1. 
	1. 
	No changes from the current permit. 

	2. 
	2. 
	Monitoring only. 

	3. 
	3. 
	Additional limits to comply with the expression of limits requirements in ss. NR 106.07 and NR 205.065(7), Wis. Adm. Codes, are included in bold. 

	4. 
	4. 
	Additional phosphorus and TSS mass limitations are required in accordance with the waste load allocations specified in the Rock River TMDL. 

	5. 
	5. 
	Bacteria limits apply during the disinfection season of May through September. No more than 10 percent of E. coli bacteria samples collected in any calendar month may exceed 410 count/100 mL. 
	Additional limit: 


	6. 
	6. 
	As recommended in the Department's October 1, 2019 Guidance for Total Nitrogen Monitoring in Wastewater Permits, quarterly total nitrogen monitoring is recommended for all municipal major permittees. Sections 283.37(5) and 283.55(1)(e), Wis. Stats, and ss. NR 200.065(1)(g) and NR 200.065(1)(h), Wis. Adm. Codes, provide the authority to request this monitoring during the ), nitrite (NO), and total Kjeldahl nitrogen (TKN) (all expressed as N). 
	permit term. Total Nitrogen is the sum of nitrate (NO
	3
	2


	7. 
	7. 
	PFOS and PFOA monitoring is recommended at a frequency of once every other month in accordance with s. NR 106.98(2), Wis. Adm. Code. 

	8. 
	8. 
	Annual acute and chronic WET tests are recommended in the reissued permit. The Instream Waste Concentration (IWC) to assess chronic test results is 44%. According to the State of Wisconsin Aquatic Life Toxicity Testing Methods Manual (s. NR 219.04, Table A, Wis. Adm. Code), chronic testing shall be performed using a dilution series of 100%, 75%, 50%, 25% & 12.5%. The primary control water used in chronic WET tests conducted on Outfall 001 shall be a grab sample collected from the Bark River. 

	9. 
	9. 
	Sampling WET concurrently with any chemical-specific toxic substances is recommended. Tests should be done in rotating quarters, to collect seasonal information about this discharge. Testing should continue after the permit expiration date (until the permit is reissued). 


	Month 
	Month 
	Month 
	Monthly Average TP Effluent Limit (lbs/day) 
	Monthly Average TSS Effluent Limit (lbs/day) 
	Weekly Average TSS Effluent Limit (lbs/day) 

	January 
	January 
	4.19 
	226 
	278 

	February 
	February 
	7.08 
	264 
	324 

	March 
	March 
	6.70 
	248 
	305 

	April 
	April 
	8.58 
	211 
	259 

	May 
	May 
	7.33 
	173 
	212 

	June 
	June 
	7.52 
	181 
	222 

	July 
	July 
	5.68 
	135 
	167 

	August 
	August 
	4.97 
	128 
	157 

	September 
	September 
	4.08 
	105 
	130 

	October 
	October 
	3.22 
	128 
	157 

	November 
	November 
	3.47 
	203 
	250 

	December 
	December 
	4.19 
	233 
	286 


	Please consult the attached report for details regarding the above recommendations. If there are any questions or comments, please contact Nicole Krueger or Diane Figiel 
	at Nicole.Krueger@wisconsin.gov 
	at Diane.Figiel@wisconsin.gov. 

	Attachments (4) – Narrative, Outfall Map, 2006 Ammonia Limits Calculations, & Thermal Table 
	PREPARED BY: Nicole Krueger, Water Resources Engineer – SER 
	E-cc: Nick Lent, Wastewater Engineer – SER 
	Diane Figiel, Water Resources Engineer – WY/3 Nate Willis, Wastewater Engineer – WY/3 
	Water Quality-Based Effluent Limitations for Delafield Hartland Water Pollution Control Commission 
	WPDES Permit No. WI-0032026-10 
	Prepared by: Nicole Krueger 
	PART 1 – BACKGROUND INFORMATION 
	Facility Description 
	Delafield-Hartland Water Pollution Control Commission owns and operates a 3.23 MGD extended aeration activated sludge plant, which commenced operation in May 2004. Treatment process include bar screening and grit removal, primary clarification, extended aeration activated sludge treatment, final clarification, and tertiary treatment via disc filters that replaced the previous sand filters in 2020. Seasonal disinfection is accomplished using a UV light system that was also installed in 2020. Effluent is disc
	Attachment #2 is a map of the area showing the approximate location of Outfall 001. 
	Existing Permit Limitations 
	The current permit, expiring on 09/30/2025, includes the following effluent limitations and monitoring requirements. 
	Page 1 of 22 Delafield Hartland Water Pollution Control Parameter Daily Maximum Daily Minimum Weekly Average Monthly Average Footnotes Flow Rate 1 BOD5 November – April May – October 12 mg/L 302 lbs/day 7.0 mg/L 12 mg/L 7.0 mg/L 2,3 TSS November – April May – October 14 mg/L 10 mg/L 14 mg/L 10 mg/L 3,4 pH 9.0 s.u. 6.0 s.u. 2 Dissolved Oxygen 7.0 mg/L 2 Ammonia Nitrogen April May – September October November – March 29 mg/L 29 mg/L 4.9 mg/L 3.6 mg/L 6.9 mg/L 11.4 mg/L 2.2 mg/L 2.1 mg/L 3.2 mg/L 5.2 mg/L 1 
	Bacteria E. coli 
	Bacteria E. coli 
	Bacteria E. coli 
	126#/100 mL geometric mean 

	Chloride 
	Chloride 
	2,5 


	Parameter Daily Maximum Daily Minimum Weekly Average Monthly Average Footnotes Mercury 1 Phosphorus 1.0 mg/L 4 TKN, Nitrate+Nitrite, and Total Nitrogen 1 Acute WET 6 Chronic WET 2.3 TUc 6 Footnotes: 
	1. 
	1. 
	1. 
	Monitoring only. 

	2. 
	2. 
	These limitations are not being evaluated as part of this review. Because the water quality criteria (WQC), reference effluent flow rates, and receiving water characteristics have not changed, limitations for these water quality characteristics do not need to be re-evaluated at this time. 

	3. 
	3. 
	Additional limits to comply with the expression of limits requirements in ss. NR 106.07 and NR 205.065(7), Wis. Adm. Codes, are included in bold. 

	4. 
	4. 
	Additional phosphorus and TSS mass limitations are required in accordance with the waste load allocations specified in the Rock River TMDL, shown below: 

	5. 
	5. 
	Bacteria limits apply during the disinfection season of May through September. No more than 10 percent of E. coli bacteria samples collected in any calendar month may exceed 410 count/100 mL. 
	Additional limit: 


	6. 
	6. 
	Annual acute and chronic WET monitoring is required. The IWC for chronic WET was 44%. 


	Month 
	Month 
	Month 
	Monthly Average TP Effluent Limit (lbs/day) 
	Monthly Average TSS Effluent Limit (lbs/day) 
	Weekly Average TSS Effluent Limit (lbs/day) 

	January 
	January 
	4.19 
	226 
	278 

	February 
	February 
	7.08 
	264 
	324 

	March 
	March 
	6.70 
	248 
	305 

	April 
	April 
	8.58 
	211 
	259 

	May 
	May 
	7.33 
	173 
	212 

	June 
	June 
	7.52 
	181 
	222 

	July 
	July 
	5.68 
	135 
	167 

	August 
	August 
	4.97 
	128 
	157 

	September 
	September 
	4.08 
	105 
	130 

	October 
	October 
	3.22 
	128 
	157 

	November 
	November 
	3.47 
	203 
	250 

	December 
	December 
	4.19 
	233 
	286 


	Receiving Water Information 
	Name: Bark River 
	Figure

	L
	LI
	Figure
	Waterbody 
	Identification Code (WBIC): 813500 

	LI
	Figure
	The 
	and 7-Qvalues are from USGS for Station 05426078 which is located between Delafield and Dousman, about 0.4 miles south of Genessee Lake Rd. The low flows were updated 04/20/2020 and used stream gauges on the Bark River at Nagawicka (05426067) and the Bark River at Rome (0542650) as references. The Harmonic Mean has been estimated as recommended in State of Wisconsin Water Quality Rules Implementation Plan (Publ. WT-511-98). 
	following 7-Q
	10 
	2 



	= 10 cfs (cubic feet per second) Page 2of 22 Delafield Hartland Water Pollution Control 
	Annual 7-Q
	10 

	Attachment #1 = 18 cfs = 15.3 cfs Harmonic Mean Flow = 23.4 cfs 
	Annual 7-Q
	2 
	90-Q
	10 

	Jan 
	Jan 
	Feb 
	Mar 
	Apr 
	May 

	Jun 
	Jul 
	Jul 
	Aug 
	Sep 
	Oct 
	Nov 
	Dec 

	(cfs) 
	7-Q
	10 

	(cfs) 30 
	18 17 21 28 24 14 12 12 12 13 19 19 28 29 40 46 42 31 26 24 24 25 
	7-Q
	2 

	29 
	Hardness . This value represents the geometric mean of data from chronic WET testing from 11/10/2020 – 02/28/2023. 
	Figure
	= 234 mg/L as CaCO
	3

	% of low flow used to calculate limits in accordance with s. NR 106.06(4)(c)5., Wis. Adm. Code: 25%. 
	Figure

	L
	LI
	Figure
	Source 
	of background concentration data: Metals data from the Bark River at Sth 135 (Station ID #283029) is used for this evaluation. Background chloride data was collected by Delafield Hartland at Genesee Lake Road upstream of their outfall in 2016 to 2020. The numerical values are shown in the tables below. If no data is available, the background concentration is assumed to be negligible and a value of zero is used in the computations. Background data for calculating effluent limitations for ammonia nitrogen are

	LI
	Figure
	Multiple 
	dischargers: There are several other dischargers to the Bark River; however, they are not in the immediate vicinity and the mixing zones do not overlap. Therefore, the other dischargers do not impact this evaluation. 

	LI
	Figure
	Impaired 
	water status: The Bark River at the outfall was previously 303(d) listed as impaired for total phosphorus. During the 2018 listing, total phosphorus and biological sample data were shown to be under the 2018 WisCALM listing thresholds. Therefore, the Bark River at the outfall was delisted and not considered impaired. 


	Effluent Information 
	L
	L
	LI
	Figure
	Design 
	flow rate(s): 

	Annual average = 3.23 million gallons per day (MGD) For reference, the actual average flow from 10/01/2020 – 02/28/2025 was 1.94 MGD. 

	LI
	Figure
	Hardness 
	. This value represents the geometric mean of four samples collected 01/09/2025 – 02/05/2025 which were reported on the permit application. 
	= 447 mg/L as CaCO
	3


	LI
	Figure
	Acute 
	dilution factor used in accordance with s. NR 106.06(3)(c), Wis. Adm. Code: Not applicable – this facility does not have an approved Zone of Initial Dilution (ZID). 